
Bill To: Ship To: 1 Order Date :03/31/2010 CERTIFIW MATERIAL TEST RBPORT 
CIDERTUL SA DE CV SIDERTUL SA DE CV PO N0:GERDAU CORSA OERDAU AMsRIS-L 
RFCd SID930918K80 402 GRRND CENTRAL BLVD Mil1 Order No:3720115 Midlothian Mlll 
AVENIDA PRESIDENTE MASARYK MILO DISTRIBUTION CENTER Load No:1320206 
MEXICO CITY DE LAREDO TX Manife~t No:2019419 ~ O E ( I O A U ~ T R I ~ ~ L  300 Ward Road 

Midlothian, TX 16065 
11570 MX 78045 US (972)175-8241 

SIZE GRADE IiENGTH PRODUCT 
SPECIFICATIONS 11 24 X 76C 1 W610 X 113 992/512-50 40 FT 112.192 M WF BEMS 

ASTM A6-O5a. A992-OSa, 11572-06 

HEAT NO: 22553460 CHEMICRL ANALYSIS 

C Mn P S Si CU Ni Cr M0 Sn V Al Nb CE 

.10 .93 ,011 .O21 .26 .38 .ll - 13 .O36 .O12 .O02 ,003 ,020 -32 

PHYSICAL PROPERTIES 
~ield strength Tensile Strenqth specimen ~ r e a  ~lonyation Bend Test 

KSI MPa KSI MPa Sq In Sq cm 8 Gage Lenqth Dia. Result ii 
57.4 395.8 75.6 521.2 1.020 6.58 24.6 8 In 200 m 
56.1 386.8 74.2 511.6 0.988 6.37 23.7 8 In 200 m 

TENSILE TEST PATIOS 
YLD/TENS 
.76 

AL1 manufacturing processes of this product, includinq electr~c arc MELTING and cantinuous CASTING, occurred in the u.S.A. 
CMTR complies with EN 10204 3.1 

"1 hereby certify that the contents of this report are correct and accurate. Al1 testa and operations performed by this 
material manufacturer or its sub-contractors, when applicable, are in compliance with the requirements of the material 
specifications and applicable purchaser designated requirements." 

signedfl- ~5 /.&e --M -- - Date:Auq. 02, 2010 Signed:- Date: 
Tom L. Harrington: Quality ASsurance Manager Notary Public i l f  applicable) 
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Bill Ta: Chip Ta: 1 Order Date:03/31/2010 CERTIPIED MRTERIAL TEST REPORT 
SIDERTUL SA DE CV SIDERTUL SA DE CV PO No:GERDAU CORSA GEROAU AMERISTEEL 
RFC# SID930918KRO 402 GRAND CENTWlL BLVD Mil1 Ordei No:3720115 Midlothian Mi11 
AVENIDA PRESIDENTE MASARYK MIL0 DISTRIBUTION CENTER Load No:1320206 
MEXICO CITY DF LRREDO TX Manifest N0:2019419 BCERDAU ~ E R I ~ E L  300 Ward Road 
11570 MX 78045 

Midlothran, TX 76065 
US (972) 775-8241 

SIZE CRADE LENGTH PRODUCT 
SPECIFICATIONS W 24 X 16P / W610 X 113 992/512-50 40 FT 1 12.192 M W F  BEAMS 
ASTM 116.05% A992-062,. ~572-06 

HEAT NO: 22553470 

C Mn P S Si CU Ni 

.O8 .94 ,010 .O30 .27 .34 .O9 

Yield strength Tensile strengrh 
KS 1 MPa KSI MPa 

55.8 384.7 73.9 509.5 
57.1 393.7 74.3 512.3 

TENSILE TEST RATIOS 

YLD/TENS YLD/TENS 
.76 .77 

CKEMICAL RNALYSIS 

Cr MO sn V A1 Nb CE 

.12 .O30 . O11 .O02 ,003 .O21 .3 

PHYSIULL PROPERTIEB 
S~ecimen ~ r e a  Elonqation 

~q m sq wn % Gage Length 
O. 965 6.23 24.0 81n 200 rmn 
0.988 6.37 24.7 8 In 200 m 

Bend Test ROA - 
Dia. Result % 

Ai1 manufacturing processes of this product, including electric arc MELTING and continuous CASTING, occurred in the U.S.A. 
CMTR complies with EN 10200 3.1 

''1 hereby certify that the contents of this report are correct and accurate. Al1 tests and operations performed by this 
material manufacturer or its sub-contractors, when applicable, are in compliance with the requirements of the material 
specifications and applicable purchaier designated requirements." 

~igned..(3-.(3- LE .- Date:Ruq. 02. 2010 Signed: Date: 
Tom L. Harrrngton: Quality Bsurance Manager Notary Public Trf applicable) 
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Bill To: Ship To: 1 Order Date:03/31/2010 CERTIFIED M W i " f m  TEST =PORT 
SIDERTUL SA DE CV SIDERTUL SR DE CV PO N0:GERDAU CORSA OERDAU -S- 
RFC# SID930918KRO 402 GRAND CENTRAL BLVD Mil1 Order No:3720115 Midlothian Mi11 
AVENIDA PRESIDENTE MASARYK MIL0 bISTRIBUTION CENTER Load No :1320206 
MEXICO CITY Di? LAREDO TX Manifest No:2019419 ~ Q L R D A U A M ~ ~ S ~ E E  Midlothian, 300 Ward TX 76065 
11570 MX 78045 US (972) 775-8241 

ASTM A6-Osa, A992-OKa, A572-06 

SIZE GRADE 
W 24 X 761 / ~ 6 1 0  X 113 992/572-50 

LENGTH PRODUCT 
40 ET / 12.192 M WF BEñMS 

HEAT NO: 22553690 

C Mn P S Si Cu Ni 

. O7 .93 ,007 .O27 .24 .29 .12 

Yield Strenqth 
KSI MPa 

Tensile Strenqth 
KS I MPa 

55.6 383.3 72.3 498.5 
55.8 384.7 71.4 492.3 

TENSILE TEST RATIOS 

!fLD/TENS YLD/TENS 
.77 .78 

CXEMICAL ANALYSIS 

Cr Mo Sn V Al Nb CE 

. O9 .O39 .O09 .O02 .O03 .O18 .28 

PHYSICAL PROPERTIES 
="en Area Elonqation Bend Test ROA 

Sq In Sq cm % Gage Length Dia. Result % 

0.937 6.05 25.7 8In 200 nnn 
0.994 6.41 25.1 8 In 200 nnn 

Al1 manufacturing processes of this product, including electric arc MELTING and continuous CASTING, occurred in the U.S.A. 
CMTR complies with EN 10204 3.1 

"1 hereby certify that the contents of this report are correct and accurate. Al1 tests and operations performed by this 
material manufacturer or its sub-contractoís, when applicable, are in compliance with the requirernents of the material 
specifications and applicable purchaser designated requirements." 

Signed&- E /.A-*-- -- Date:Auq. 02, 20L0 Signed: Date: 
Tom L. Harrington: QualitypSsurance Manager Notary Public (if appl~cable) 
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Bill TO: Ship To: 1 Order Date:03/31/2010 CERTIFIED MATERIAL TEST REPORT 
SIDERTUL SA DE CV SIDERTUL SA DE CV PO N0:GERDAV CORSA 
REC1 SID930918KRO 402 GRRND CENTRRL BLVD Mill Order No:3720115 

GERDAU AMERISTEEL 
Midlothian Mill 

AVENIDA PRESIDENTE MASARYK MIL0 DISTRIBUTION CENTER Load No:1320206 
MEXICO CITY DF LAREDO TX Manifest Na:2019419 ~GERDAU)~MBLIS- 300 WaTd Road 
11570 m 78045 US Midlothian, TX 76065 (9721 775-8241 

SIZE GWLDE LENGTB PRODUCT 
SPECIFICATIONS YI 21 X 761 1 W610 X 113 9921512-50 40 IT / 12.192 M WF BEAMS 
ASTM A6-05.3, A992-06% A572-06 

XEAT NO: 22553820 CHINICAL ANALYSTS 

C Lh P S Si Cu Ni Cr M0 Sn V Al Nb CE 
.O7 .92 .O19 .O17 .25 .34 .10 .11 .O37 ,013 ,002 ,004 .O19 .28 

PHYSICAL PROPERTIES 
~ield strengfh Tensile strength specimen Area  Elongation Bond Test 

KSI MPa KSI MPa Sq In sq on % Gage Length Dia. Result 
54.2 373.7 70.7 487.5 O. 990 6.39 24.3 8 In 200 mm 
55.8 384.7 71.7 494.4 0.949 6.12 24.1 8 In 200 m 

TENSILE TEST PATIOS 

YLD/TENS YLD/TENS 
.77 .78 

Al1 manufacturing processes of this product, includzng electric arc MELTING and continuous CASTING, occurred in the U.S.A. 
CMTR complies with EN 10204 3.1 

"1 hereby certify that the contents of this report are correct and accurate. A11 tests and aperations performed by this 
material manufacturer ar its sub-contractors, when applicable, are in compliance with the requirements of the material 
specifications and applicable purchaser designated requirements." 

sisned-(3- E / h--&A--Date:Aug 02, 2010 Signed: Date: 
Ton L. Harrington: Qualitypfsurance Manager Notary Public l i f  applicablel 
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Bill To: Ship To: 1 order Date:03/31/2010 CERTIFIED MATERIAL TEST REPORT 
SIDERTUL SA DE CV SIDERTUL SA DE CV PO N0:GERDAU CORSA G E W  AMERISWEL 
RFC# SID930918KRO 402 G m D  CENTRAL BLVD Mil1 Order No:3720115 Midlothian Mi11 
AVENIDA PRESIDENTE MASARYX MIL0 DISTRIBUTION CENTER Load No:1320206 
MEXICO CITY DE LAI(ED0 TX Manifest N0:2019419 HGEPDAU MEEI&FL 300 Ward Road 
11570 m 78045 US Midlothian, TX 76065 (972)715-8241 

SIZE GRADE 
SPECIFICATIONS W 24 X 76t / N610 X 113 992/572-50 
ASTM A6-05a, A992-06a. A512-06 

LENGTH 
40 ET 112.192 M 

PRODUCT 
WF BEAMS 

HEAT NO: 22553840 CHEMICAL ANALYSIS 

C Mn P S Si CU Ni Cr M0 Sn V Al Nb CE 
.O8 .92 .O08 ,035 .26 .31 .13 .O8 .O41 .O14 .O02 .O03 .O18 .29 

PHYSICAG PROPERTIES 
Yield Strenqth Tensile strenqth Speiimen ares Elongarion Bend Test 

KSI MPa KSI MPa Sq In Sq cm 8 Gage Length Dia. Result % 
56.7 390.9 74.0 510.2 O. 994 6.41 24.9 8 In 200 mm 
54.2 373.7 72.0 496.4 0.962 6.21 25.5 8 In 200 mm 

TENSILE TEST RATIOS 

YLD/TENS YLD/TENS 
.75 .77 

Al1 manufacturing processes o£ this product, including electric arc MELTING and continuous CASTING, occurred in the U.S.A. 
CMTR complies with EN 10204 3.1 

'"1 hereby certify that the contents o£ this report are carrect and accurate. Al1 tests and operations performed by this 
material manufacturer or its sub-contractors, when applicable, are in compliance with the requirements of the material 
specifications and applicable purchaser designated requirernents.,' 

si9ned.e- ~5, A-- .- Date:Auo. 02, 2010 Signed: Date: 
Tom L. Harrington: QuaLrtypSsurance Manager Notary PubL~c (zf applicablel 
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